
ADVERTIMENT. Lʼaccés als continguts dʼaquesta tesi queda condicionat a lʼacceptació de les condicions dʼús
establertes per la següent llicència Creative Commons: http://cat.creativecommons.org/?page_id=184

ADVERTENCIA. El acceso a los contenidos de esta tesis queda condicionado a la aceptación de las condiciones de uso
establecidas por la siguiente licencia Creative Commons: http://es.creativecommons.org/blog/licencias/

WARNING. The access to the contents of this doctoral thesis it is limited to the acceptance of the use conditions set
by the following Creative Commons license: https://creativecommons.org/licenses/?lang=en



Department of Telecommunications and Systems Engineering

Artificial Neural Networks
[...]
Since BSM1 also implements its own set of sensors, two types of simulations can be performed:

(i) an ideal simulation, and (ii) a simulation where non-ideal sensors and actuators are considered. The

former consists in the simulation of the BSM1 model when ideal sensors are adopted. The latter, instead,

considers the non-idealities of the BSM1 sensors to perform a simulation where the WWTP performance

reflects the noise and delay effects.

BSM1 sensors consider an Additive White Gaussian Noise (AWGN) model, i.e., a white zero mean

and unit variance Gaussian noise. Moreover, each BSM1 sensor considers its own noise level, which

is defined as the 2.5% of the maximum sensed value. Its objective is to multiply the unit variance of

the AWGN distribution [Cop02, Section 7]. A and B0 sensor classes are recommended for most of the

concentration considered in the BSM1 management. They are characterised by their response time as

well as by offering continuous measurements [Cop02, Table 11]. Class A sensors response time (tr)

equals to 1 minute while class B0 sensors tr equals to 10 minutes.

The effects introduced by sensors with non-idealities are defined by their respective transfer func-

tions, GA(s) for the A class sensor and GB0(s) for the B0 class.

GA(s) =
1

(1 + τ · s)2
GB0(s) =

1

(1 + τ · s)8
(3.3)

where τ equals to the time constant of the transfer functions. Its value is set according to the sensor class:

tr/3.89 and tr/11.7724 for the A and B0 class, respectively [Cop02, Section 7].

BSM1 model will be considered in Chapters 5, 6 and 7. Among the 15 available measurements of

the BSM1 model, only those which are related to the SNO,2 and SO,5 control strategies are considered.

They correspond to the SNO,2, the Qa, the KLa,5, and the SO,5. Besides, in Section 6.3, the dissolved

oxygen (SO,4), the nitrate nitrogen (SNO,4), the ammonium (SNH,4), the flow rate (Q4), and the Total

Suspended Solids (TSS,4) at the fourth biological tank will be considered. The Total Suspended Solids

concentration in the input (TSS,in) is also taken into account. Among all these variables, it is noteworthy

to mention that KLa,5 is not a concentration value. As it has been previously stated it corresponds to the

actuation signal of the SO,5 PI actuator which has a delay equal to four minutes. Table 3.1 shows the

range of values that each sensor and actuator can measure as well as their class and delays.



Chapter 3. An Overview of the Industrial Control of Wastewater Treatment Plants 29

Table 3.1: Parameters of the BSM1 sensors. Notice that the non-idealities of the different sensors are
present in this table. Only those considered in this thesis are shown.

Measurement Class of Sensor Range of values Introduced Delay

KLa,5 - 0− 360 day−1 4 minutes
Q4 A 0− 100000 m3/day 1 minutes
Qa A 0− 100000 m3/day 1 minutes
SNH,4 B0 0− 20 mg N/L 10 minutes
SNO,2 B0 0− 20 mg N/L 10 minutes
SNO,4 B0 0− 20 mg N/L 10 minutes
SO,4 A 0− 10 mg O/L 1 minute
SO,5 A 0− 10 mg O/L 1 minute
TSS,4 A 0− 10000 g SS/m3 1 minute
TSS,in A 0− 1000 g SS/m3 1 minute

Evaluation Criteria

In order to offer easy comparison of results, BSM1 defines its own evaluation criteria. After performing

the desired simulation, a set of measurements are obtained from the different sensors and actuators. These

reflect the behaviour of the WWTP plant showing the effects not only of the biological and biochemical

processes but also the effects of the control strategies. Only the measurements from the 7th day to the

14th day of the desired weather profile are considered in the evaluation criteria.

The BSM1 evaluation criteria consider two kind of evaluation metrics: (i) the loop level, and (ii)

the plant operation metrics. The formers are devoted to assessing the control performance at the control

loop level. This performance is measured by means of the Integral of the Absolute Error (IAE) and the

Integral of the Squared Error (ISE) between the desired set-points and the concentrations measured in

the WWTP plant.

IAE =

∫ tfBSM1

tiBSM1

|rx(t)− yx(t)| dt (3.4)

ISE =

∫ tfBSM1

tiBSM1

(rx(t)− yx(t))
2 dt (3.5)

where rx(t) and yx(t) denote the given set-point and the measured value of the concentration for which

IAE and ISE are being assessed. tiBSM1 and tfBSM1
stand for the initial and final day of the measurements

considered in the BSM1 evaluation criteria, i.e., tiBSM1 = 7th day and tfBSM1
= 14th day. In that sense,

IAE gives the same importance to all kind of errors whilst ISE penalises more the highest ones. Thereby,

control performances showing low IAE and ISE values are desired.

On the other hand, the plant operation performance metrics aim is to measure how well are the

control strategies performing. This performance is assessed in terms of the number of violations, the



30 3.1. Wastewater Treatment Plant Scenarios

Table 3.2: BSM1 concentration limits in the effluent.

Concentration Limits

SNtot 18 g N/m3

COD 100 g COD/m3

SNH 4 g N/m3

TSS,e 30 g SS/m3

BOD5 10 g BOD/m3

Effluent Quality Index (EQI) measured in Kg · pollution units · day−1 and the Overall Cost Index (OCI),

which is dimensionless. Since WWTP industries are devoted to reducing the pollutant components of

residual urban waters, some limits of pollutant concentrations in the effluent are established. For instance,

regulations have been adopted by the European Union governments to assure that WWTPs are respecting

the pollutant limits and therefore, they are not polluting the natural water resources [Eur91]. If they are

exceeded, WWTPs will be prone to be sued. In fact, the violations of the effluents are given not only

in terms of the number of violations, but also in terms of the percentage of time they are exceeded. The

effluent concentrations that are measured consist in the total nitrogen in the effluent (SNtot,e), the COD,

the SNH,e, the TSS,e and the BOD5. Notice that SNtot,e is measured as the sum of SNO and Kjeldahl

nitrogen (NKj), which at the same time corresponds to the sum of organic nitrogen and SNH . The limits

that apply to these measurements are observed in Table 3.2.

Being related to the fines to be paid by WWTPs exceeding the effluent limits, EQI measures the

global quality of the effluent. It is measured as the sum of the different compounds of the WWTP effluent

averaged over a period of 7 days, from the 7th day to the 14th one.

EQI =
1

1000 · T

∫ tfBSM1

tiBSM1

(BTSS · TSS(t) +BCOD · COD(t)+

+BNKj ·NKj(t) +BSNO
· SNO(t) +BBOD5 ·BOD5(t)) ·Qe(t)dt

(3.6)

where BTSS , BCOD, BNKj , BSNO
, and BBOD5 are weighting factors. They are equal to 2, 1, 30, 10,

and 2, respectively [Cop02, Section 6].

OCI measures the costs related to the operation of the WWTP. Thus, the lower the OCI, the lower

the costs. It is computed as the sum of the different energy consumption and disposal generations.

OCI = AE + PE + 5 · SP + 3 · EC +ME (3.7)

The energies and consumptions that intervene into the OCI are the Aeration Energy (AE) which is

computed as



Chapter 3. An Overview of the Industrial Control of Wastewater Treatment Plants 31

AE =
Ssat
O

T · 1.8 · 1000

∫ tfBSM1

tiBSM1

5∑
i=1

Vi ·KLa,i(t)dt, (3.8)

where Ssat
O corresponds to the saturation concentration of the dissolved oxygen, which equals to 8 mg/L,

and T to the observation time, which equals to 7 days for the case of BSM1. Then, Vi equals to the

volume of the different biological tanks. The following two terms correspond to the Pumping Energy

(PE) and the Sludge Production (SP). PE is related to the energy consumed by the pumps arranging the

different tanks while SP is related to the quantity of sludge to be disposed. In BSM1 they are computed

as

PE =
1

T

∫ tfBSM1

tiBSM1

(0.004 ·Qin(t) + 0.008 ·Qa(t) + 0.05 ·Qw(t)) dt. (3.9)

and

SP =
1

T
·

(
TSS,a(tfBSM1

)− TSS,a(tiBSM1)+

+TSS,s(tfBSM1
)− TSS,s(tiBSM1) +

∫ tfBSM1

tiBSM1

TSSw ·Qw · dt

) (3.10)

where TSS,a, TSS,s and TSS,w are the total suspended solids in the reactors, the settler, and the ones to

be disposed, respectively. Finally, the consumption of the External Carbon (EC) and the Mixing Energy

(ME) are also considered. EC defines the amount of external carbon added in the different tanks so as to

ease the nitrification and denitrification processes. Thus, EC is computed as

EC =
CODEC

T · 1000

∫ tfBSM1

tiBSM1

(
i=n∑
i=1

qEC,i

)
dt (3.11)

where qEC,i is the external carbon flow rate entering in the biological tanks. Finally, CODEC corre-

sponds to the concentration of the biodegradable substrate in the external carbon source. Its value equals

to 400 g COD/m3. ME defines the energy consumed in the mixing process of the anoxic tanks to avoid

settling. This energy is computed as a function of the tank volume as

ME =
24

T

∫ tfBSM1

tiBSM1

n=5∑
i=1

(0.005 · Vi) · dt (3.12)

for those tanks whose KLa is lower than 20 days−1. Otherwise, ME = 0.



32 3.1. Wastewater Treatment Plant Scenarios

3.1.2 Benchmark Simulation Model No.2

BSM2 framework consists in an extension of the BSM1 model. Not only does it model the biological

treatment of the wastewater, but also the sludge processing. BSM2 also implements its own layout with

its default control approaches, a simulation protocol, and the evaluation criteria to offer generality, easy

comparison, and replication of results [Ger14, Section 3.3].

Plant Layout

BSM2 implements two different lines, the water, and the sludge treatment one. The former is in charge of

the biological and biochemical treatment of the wastewater, and it is governed by the ASM1 model while

the latter is in charge of performing the sludge treatment. Figure 3.4 depicts the BSM2 model. Notice

that its water line is equivalent to the BSM1 model (see Subsection 3.1.1). Hence, its layout is the same

as in BSM1 despite some differences in the volumes.

The water line consists in five interconnected biological reactor tanks and two clarifiers, the pri-

mary and the secondary. The primary clarifier has a total volume of 900 m3 with an underflow of 147.6

m3/day. Its overflow rate (Qpo) is the flow rate feeding the biological reactor tanks. Each anoxic tank

now has a volume of 1500 m3 while each aerated tank has a volume of 3000 m3. This entails that the

biological reactors have a total volume of 12000 m3, the double with respect to the standard BSM1.

Water Line

Sludge Treatment

Tank 5Tank 4Tank 3Tank 2Tank 1

Secondary
Clarifier

Internal Recycle

External Recycle

Wastage

EffluentAnoxic Tanks

Aerated Tanks

Primary
Clarifier

Thickener

Anaerobic
Digester

DewateringStorage
Tank

Sludge Removal

Figure 3.4: Benchmark Simulation Model No.2 layout.



Chapter 3. An Overview of the Industrial Control of Wastewater Treatment Plants 33

The secondary clarifier has a total volume of 6000 m3 and its feeding point is placed in the same point

as the BSM1 one, i.e., in the sixth layer from the bottom [Ger14, Section 3.3]. BSM2 water line also

includes two recirculation flows, the Qa and the Qr, which equal to 61944 m3/day and 20648 m3/day,

respectively. Considering an average influent flow rate of 20648.36 m3/day and an average COD in the

influent of 592.53 mg/L, BSM2 water line has an average hydraulic retention time of 14 hours. All this

yields to a population equivalent of 80000 [Saa14]. It also implements a bypass flow rate (Qbypass) which

directly spills the incoming wastewater in the receiving waters when the WWTP is full of capacity.

The sludge treatment line is the new add-on that BSM2 provides. It is in charge of the management

and processing of the sludge disposals coming from the two clarifiers of the water line. The sludge treat-

ment line is composed of the thickener, the anaerobic digester, the dewatering, and storage tank modules.

The thickener and dewatering modules have no volume since they consist in ideal point separators. The

thickener underflow equals to 30.9 m3/day. The dewatering module generates a concentrated sludge

flow rate of 9.6 m3/day and a sludge removal flow rate of 168.9 m3/day. The anaerobic digester vol-

ume is split into two volume compartments, the liquid one with a volume of 3400 m3, and a gaseous one

with a volume of 300 m3. Finally, the storage tank, whose aim is to store the rejected water to later feed

the primary clarifier again, has a total volume of 160 m3. When it is full, the rejected water is directly

bypassed to the primary clarifier until the storage tank is emptied.

Default Control Approaches

As for the BSM1, the default control consist of a PI with anti-windup strategy, BSM2 default control

approach aims to determine the KLa for each aerated tank. The main idea is to maintain the SO,4 at

the given set-point of 2 mg/L, but instead of managing only the KLa,4, the default control structure

computes KLa,3, KLa,4, and KLa,5 (see Figure 3.5). BSM2 default control strategy also considers the

constant addition of external carbon in the first anoxic tank at a flow rate of QEC 2 m3/day. This

is performed to ease the nitrification and denitrification processes involved in the pollutant reduction

tasks. The default control strategy also considers two different Qw, which are equal to: (i) 300 m3/day

between days 0 and 182 and between days 364 and 546, while it equals to (ii) 450 for the rest days of a

609-day simulation [HS93, Ger14]. Taking all of this into account, KLa,4 is computed as follows when

anti-windup is not considered:

KLa,4(s) = KSO,4

[
1 +

1

TiSO,4
· s

]
eSO,4

(s) = 25

[
1 +

1

1 · 10−3 · s

]
eSO,4

(s) (3.13)

where KSO,4
corresponds to the gain of the PI controller, TiSO,4

to its integral time and eSO,4
(s) to the

error between the measured SO,4 and its desired set-point. KSO,4
and TiSO,4

equal to 25 and 1 · 10−3

days−1.



34 3.1. Wastewater Treatment Plant Scenarios

Tank 5Tank 4Tank 3Tank 2Tank 1

Second
Clarifier

Anoxic Tanks

Aerated Tanks

PI
+

- Set-point

Effluent

WastageInternal Recycle

External Recycle

External Carbon

Figure 3.5: BSM2 default control strategy.

Then KLa,3 and KLa,5 are determined as:

KLa,3(s) = KLa,4(s) KLa,5(s) = 0.5 ·KLa,4(s) (3.14)

Notwithstanding, BSM2 introduces a new control strategy which departs from the default structure.

This new control strategy presents a hierarchical cascade control whose main aim is to compute again

the KLa,3, KLa,4 and the KLa,5 (see Figure 3.6). The novelty is in the management of KLa,5 which

is computed by means of a cascade structure overseeing the SO,5. This structure considers two PI con-

trollers devoted to maintaining the SNH,5 at a given set-point of 1.5 mg/L modifying the SO,5 set-point

and therefore, the KLa,5 [Nop10]. The SO,4 is managed by a third PI controller devoted to maintaining

this concentration at a fix value of 2 mg/L. Moreover, the external carbon source considered in the first

tank now equals to 1 m3/day.

CL 1

CL 2

Tank 5Tank 4Tank 3Tank 2Tank 1

Anoxic Tanks

Aerated Tanks

PI
+

-
Set-point

External Recycle

to secondary
clarifier

PI PI
Set-pointSet-point

Figure 3.6: BSM2 cascade control strategy.



Chapter 3. An Overview of the Industrial Control of Wastewater Treatment Plants 35

Simulation Protocol

BSM2 simulation protocol considers only a single profile showing the influent dynamics of a general

purpose WWTP along 609 days. Although being a single file, the weather variations, such as rain and

storm episodes as well as temperature changes in the WWTP environment, are still present in the influent

profile. In that sense, the BSM2 simulation protocol establishes that the framework must be previously

initialised by means of simulating at least a 200-day period of stabilisation in a closed-loop configuration.

In this initialisation process constant values (see Table 7.4 in [Ger14, Section 7]) without noise in the

measurements are considered. Then, the 609-day simulation can be carried out where only the last 364

days, one year, will be considered for evaluation purposes.

As in the BSM1 case, BSM2 framework also provides two types of simulations: (i) neglecting the